|

Manual

3 3 SPEED
3 3 SPEED

22-11B501 211-5 5 SPEED
22-16B501 216-5 5 SPEED

1CC

22-08B301 208-
11B301 211
22-11BEO1 211-A AUTOMATIC

22-

Serv

Part Number 810385R1

% Wheel Horse

PRINTED IN U.S A. 0983



WHEEL HORSE 200-SERIES
PARTS MANUAL

INTRODUCTION PAGE

1. How to use this parts manual

1.1 The 200-Series parts manual is divided into major sections
arranged in the sequence as outlined on the following
page. Major sections are subdivided into smaller groups of
parts, each with its own illustration and illustration
reference numbers.

1.2 TIllustrated items are numerically keyed to the parts listing
on the facing page. Illustrations are repeated when the
parts list is too long for one page. Figure numbers are
located at the bottom of each illustration and also at the
beginning of each description column. Item numbers are
numerically keyed to their respective illustrations.

1.3 A numerical index is located at the end of the manual.
1.4 When an (X) appears in the quantity (Qty) column use only if
applicable or as required to meet tolerances.
2. To locate parts
2;1 When function use or location is known:
Refer to the List of Illustrations to locate the proper
illustration.
2.2 When part number is known:
Refer to the Numerical Index.
3. Service information
3.1 Special notes recorded on illustrations:
Refer to available owner & repair manuals and service

bulletins for detailed information.

3.2 Standard torque values for fasteners:
Refer to Section 18 - Torque Specifications.

3.3 Paint:
Refer to Section 18 - Paint.

Part Number 810385R1



LIST OF ILLUSTRATIONS

TITLE FIGURE NUMBER PAGE
Section 3
3 & 5 Speed Transmission........ e e et e e as e 3-1 2
Section 4
TransaxXxle. . .ottt eenneersnsesonesnns PN R Yy
Automatic Transmission................ e eeaaen ce. b2 6
Section 5 .
Front Axle and Steering (Mpwer Hanger).......... ..5-1 8
Section 6
Brake and Clutch Linkage 3 & 5 Speed Models....... 6-1 10
Brake, Clutch and Motion Control Linkage.......... 6-2,3 12-14
Section 7
Attachment Lift....... ... et e e e 7-1 16
Section 8
Frame, Sheet Metal and Covers........ioieeerenennn 8-1 18
Frame, Sheet Metal and Covers............ Ceeie e 8-2 20
Section 9
ENgine. it eieineerneeeoenonesansenssasssnasseean 9-1 22
Section 10
Fuel and Exhaust Systems. ...... it ienreneanns 10-1 24
' Section 11
Electrical System. ... .ottt ieeenoennanss L11-1 26-28
Section 13
Wheels and tires. ...ttt enennenenans ... 13-1 30
, Section 14
Drive Belt and Pulleys 3 & 5 Speed Models........ 14-1 32
Drive Belt and Pulleys Automatic Model........... 14-2 34
PTO Clutech......vvvens et e e et 143 36
Section 15
Seat and Suspension........ et eesss 1521 38
Decals, Miscellaneous....... L et e e e e s e st 15-2 40
Section 17
Wiring Diagram ........ e s et e int e Cee e 17-1 2
Wiring Diagram ........... Ce e et e eeaes ceeee T2 b3
Section 18

Service Information......ceeeeee.. et e e e ....None by

1



SECTION 3 - TRANSMISSION

LUBRICANT
NO PERIODIC SERVICE REQUIRED 23

REFER TO SECTION 18 FOR ADJUSTMENTS

REFER TO PEERLESS INFO. FOR ALL REPAIR PROCEEDURES

. E WHEEL HORSE

0329

lawn & garden tractors

3 & 5-Speed Transmission

ey iy i



SECTION 3 - TRANSMISSION 3

PART
ITEM NUMBER DESCRIPTION 200-Series
Figure 3-1
2 & 5-SPEED TRANSMISSION
1 111047* Trans.- 3-Spd.(Peerless Model 900-013)......0.... 1
110796* Trans.- 5-Spd.(Peerless Model 833) 211-5 Only
EARLY PRODUCTION ..ttt t ittt tiiertneenensonns 1
111048* Trans.- 5-Spd.(Peerless Model 801-028) 211-5 Only
LATE PRODUCTION ..ttt ittt ettt iiiiee e s nnnennns 1
111049* Trans.- 5-Spd.(Peerless Model 801-026) 216-5 Only 1
2 107970 Rear Axle Bracket RH 208-3, 211-3, 211-5......... 1
110295 Rear Axle Bracket LH 208-3, 211-3. ...t nnn 1
108984 Rear Axle Bracket LH 211-5.. ... ... 1
108793 Rear Axle Brackets 216=5... 0.ttt iiieennennnnnnn 2
y 900037 Carriage Bolt 5/16-18 X 3/U. it ennneneeens 6
5 915112 Eslok Nut 5/16-18......¢.vvu... N 9
6 110927 Torque Strap 208-3, 211=3, 211=5. .ttt iitnnnnnnn 1
108792 Torque SErap 216-5. ..t ittt eeeeeneeeenneeesnnnns 1
7 926720 S.T. Bolt 5/16-18 x 3/4 - (1) Used On 3-Speed.... 2
8 908025 Hex HD Bolt 5/16=18 X 2 1/2.¢ .ttt tteeneeeeennnnns 4
9 920008 Washer 5/160 SAE .. ..ttt eeeneeeeensonnnennnnns 8
10 915112 Eslok NUE 5/16=18 ..ttt teneennannonnn L
11 110201 Axle Spacer LH 208-3, 211-3 Only...v.iieennennns 1
108421 Axle Spacer LH 211-5, 216=5 Only...vuvveveeeennns 1
12 108420 Axle Spacer RH 211-5, 216-5 Only.....cvvvverennn. 1
13 920082 Lockwasher 5/16 - (2) Used On 3-Speed............ y
14 108758 38 ¢ o < 1
15 110640 Shift ROd. . sttt iinneeneeeeieeneneeeeneennennnnnns 1
16 908038 Bolt 3/78=16 X 2 ittt ittt ettt enennas 1
17 915113 Eslok NUt 3/8=16.. .. ciiiniinieneneeeeeennennnnns 1
18 110192 Shift Lever - Lower 208-3, 211-3 0Only......c.v... 1
109492 Shift Lever - Lower 211-5, 216-5 Only........... .
19 111051 Bolt 1/4-28 x 7/8 - 12 Point Head.....veovvvnnn.. 1
20 104869 Special Washer.....ooiiiiiineiriennneenannn N 1
21 111050 Special Counter Sunk Washer 1/4 . .......c.ieinuenn 1
22 110163 Brake Stop Bar 208-3, 211-3 0nly......oiveurunnn 1
108396 Brake Stop Bar 211-5, 216-5 Only....cvivvveneennn. 1
23 926697 Swage Form Bolt 5/16-18 x 1 - (1) Used On 3-Speed 2
24 110190 Torque Strap RH 208-3, 211-3 ONly..uieeereerennn 1
110798 Torque Strap RH 211-5 0Only......cccv... e eeeenne 1
110152 Torque Strap RH 216-5 Only.......... f et 1
25 110797 Torque Strap LH 211-5 Only........... e ene e 1
110151 Torque Strap LH 216-5 Only......cevuuunn b e 1
26 900037 Carriage Bolt 5/16-18 X 3/h. ..ttt neennennnns 3
27 110296 Torque Strap LH 208-3, 211-3 Only....vteeeeennnnn 1
28 920081 Lockwasher 1/4 208-3, 211-3 ONly..ieiieiinnennennn 1
29 926673 S.T. Swage Screw 1/4-20 x 3/4 208-3, 211-3 Only.. 1
30 920007 SAE Washer 1/4 208-3, 211-3 0Only..c.uuerenennnn. oo 1

*Order Replacement Parts or Complete Assembly
Through Manufacturer's Distribution System,
Using Model/Spec. Number Shown.

WHEEL HORSE Part Number Is Listed For Cross-
Reference Purposes Only; Item Is Not Available
Through WHEEL HORSE.




SECTION 4 - AUTOMATIC TRANSMISSION

BRAKE ADJUSTMENT - SEE SECTION 18
LUBRICANT
1 3/8 qt. SAE 90 EP
No periodic change req’d.
REFER TO PEERLESS FOR ALL REPAIR PROCEEDURES

'0 WHEEL HORSE b
lawn & garden tractors

Figure 4-1 Transaxle



fuil o il

SECTTION 4 - AUTOMATIC TRANSMISSION

g -

PART
ITEM NUMBER DESCRIPTION 200-Series

Figure 4-1

TRANSAXLE
1 109402 Differential Support........c.viiiiiiiiiiinnennss 1
2 900038 Carriage Bolt 5/16-18 X 1.ttt iireeeennnoenes 2
3 106874 = T o 2
y 920008 Washer 57716 SAE. . ...ttt tttnnnennnenoneoeenens b
5 915112 Eslok Nut 5/16=18. ... ittt it iteetteennnnn. y
6 900038 Carriage Bolt 5/16-18 X 1. ..t ineneennnnnnns 2
7 109388 Rear Axle Bracket...... .t enennenneenns 2
8 900037 Carriage Bolt 5/16-18 x 3/H. ...ttt ieeeeennnan 6
9 915112 Eslok Nut 5/16=18. ... ittt inteerennnnnenns 14
10 107558 g o XT3 o ettt 1
11 109381 LU 2T T 2
12 920008 Washer 5/16 SAE. ...ttt it teneeeennennnnsenenns L
13 109390% Transaxle - Peerless Model 1320... ... venunnn.. 1
14 109393 Axle Spacer LH. ... iiniiinneeereeenennnnnas 1
15 109394 Axle Spacer RH. ...ttt ittt eenenanns 1
16 908034 Bodlt 3/78-16 X Tttt ittt ittt eeeneennnnennas 3
17 920083 Lockwasher 3/8 ...ttt itiiiteennnennnnonens 3
18 110187 Frame Brace RH...... ittt nneeeeesnenanns 1
19 900037 Carriage Bolt 5/16-18 x 3/b. ...ttt eeennnns 3
20 110188 Frame Brace LH......cii it ieeeennonnns oo 1
21 900038 Carriage Bolt 5/16=18 X 1.t iieenennnnnnnnn 1

¥Order Replacement Parts or Complete Assembly
Through Manufacturer's Distribution System,
Using Model/Spec. Number Shown.

WHEEL HORSE Part Number is Listed For Cross-
Reference Purposes Only; Item Is Not Available
Through WHEEL HORSE.




SECTION 4 - AUTOMATIC TRANSMISSION

LUBRICANT
3/4 qt. SAE 20 motor oil
No periodic change req’'d

Internal service not authorized
at time of publication

”\-@ _// é’)’_'_ﬂ Use puller to remove, >
\ 7 ét\zz DO NOT strike shaft //
™, P
// SHARP EDGE OUT

~

////

REFER TO SECTION 18 FOR ADJUSTMENTS,
REPAIR MANUAL FOR SERVICE

REPAIR

MANUAL

0426

%  WHEEL HORSE

(&) lawn & garden tractors

Figure 4.2 Automatic Transmission




SECTION 4 - AUTOMATIC TRANSMISSION /

PART
ITEM NUMBER DESCRIPTION 200-Series
Figure 4-2
AUTOMATIC TRANSMISSION

1 109352 Pump & Motor (219019 - Rebuilt).........ccocu.n.. 1
2 908042 BOlt 3/8-=16 X 3 vt eeeeeeeeneesosstsosnsasosssasensnns y
3 920083 Lockwasher 3/8. ...ttt cccennns e e s e y
y 7951 GASKEe b . et v ottt nnnesossosnssssonsonsonosnssosns 1
5 109447 N o X Lo = ol 1
6 937082 Woodruff Key 1/78 X 1/2. .t ciietstecnssccneanscnns 1
7. 109446 Gear 12 ToOth. ..o e eeeeeesernsacaanssnsonconcosas 1
8 936122 Snap RiNg...cueiiireneeinieeenseneneneoansnennanans 1
9 109384 Control Plate.....eeeeeeereesssanesssssnoscncncoea 1
10 108327 Spacer (Short)......ceeiiiiieinieneriierenenanns 1
11 100365 Washer = SPring.....cieeeeeeeneeensnonconcosnassas 2
12 100305  Washer - Friction......ciiiiiireeeeeerrencnnnnnns 2
13 108333 Cam - Speed Control............... ettt 1
14 106661 Eccentric Cam..... W eeeaeeeeecessssseseesesssenens 1
15 908019 Eslok Bolt 5/16=18 X 1. .. it iierrsvosaconasonsans 1
16 108881 Lock Nut 3/8-16 Hi-Tensile.....ceetveroosonccceons 2
17 100309 Y - Lo = o R R 1
18 108326 Spacer (LONE)....vivieoeeeenenasssencanansnsosonas 1
19 109383 Cam FolloWer ArM.......iceeictossncosoocsonanacssss 1
20 937082 Woodruff Key 1/8 X 1/2.i it teeiietenesercsssocsosnas 1
21 920009 Washer 3/8 SAE ... .ttt ionsesssasasosensonnss 1
22 915113 Eslok Nut 3/8-16. .. cieeeeeennconsnn e e s s e s e aeeas 1

23 810283R1 Automatic Transmission Repair Manual............. 1



8

SECTION 5 - FRONT AXLE AND STEERING

#* CHASIS LUBRICANT 4]\>§EE SE(I;ZTlON 18 FOR ALIGNMENT

# 2 Multi-Purpose 1
\ @/

Lithium Grease
SRS 15
Service Interval 25 Hrs. 40\2/ ?ﬁ\

MOWER BELT ADJUSTMENT

BOLT Adij. for 1 in. belt
deflection See

@ WHEEL HORSE IRAAGIRAY osa
lawn & garden tractors

Figure 5-1 Front Axle and Steering (Mower Hanger)



SECTTON &5 - FRONT AXLFE AND STEERING 9
PART
ITEM NUMBER DESCRIPTION 200-Series
Figure 5-1
FRONT AXLE AND STEFRING (MOWFR HANGER)

1 106199 Axle = Front. .. ittt ineiiianoceroconnsoes 1
2 1030 Grease FiLling. ...ttt ittt iiieneennenononana 3
3 1481 Grease Fitting. ...ttt iiinnnn S, 1
5 108910 Plate - Front Axle............ i et e e eee 1
6 111112 Front Spindle Assy RH 208-3, 211-3, 211 5, 211-A. 1
7 111113 Front Spindle Assy LH 208-3, 211-3, 211-5, 211-A. 1
9 109733 NS o oY 3 o 7R 1
10 6397 BUSHNINE . ittt ittt ittt ittt sttt eesnnnseeeeennnens 1
11 915113 Eslok NUt 3/8-16. .. ittt ittt tieeeneeanns 2
12 908034 Bolt 3/8-16 «x (1) used on 216-5....cieerncen... 2
13 106310 Lower Steering Shaft Assy 208-3,211-3,211-5,211-A 1
14 5210 Shim Washer 015, ...ttt ittt enenennns cee. X
15 1278 Shim Washer .050. ... ..ttt ennnnenss X
16 932035 Cotter Pin 3/16 x 1 1/4. . ..t ieennnnns ceeee 1
17 1772 Ball Joint Assy LH (RH on 216=5). ..ttt eeennen 1
18 1773  Ball Joint Assy RH 208-3, 211-3, 211-5, 211-A.... 1
19 915002 Eslok Nutbt 3/8-2U. . ..ttt eeeeeeennnnnnns )
20 108909 Support - Front AXle....ieeeiieieeneeennoens ceees 1
21 109252 Front Hanger (MOWer ). ....vee'e e veneeeeeoenenenn 1
22. 104822 Retaining Ring 3/4. . ittt iennneeneonnenns 1
23 104885 Upper Steering Shaft Assy 208-3 Only.....ceevenn. 1
- 23 106311 Upper Steering Shaft Assy 211-3,211-5,216-5,211-A 1
24 909848 Cup Pt Set Screw 1/4-=20 x 1/4. . . .. neeeennnns 1
25 1085 Shaft Collar..i.iee e e eeiieeeeeeenneoeennnnnnns ceee 1
26 109189 BUSHING. v ittt ittt ittt it e ieenronenensa ceee e 1
27 106055 Steering Wheel 208-3, 211-3 Only........ e e 1
102715 Steering Wheel 211-5 Only......viiierreeneenns eee 1
110743 Steering Wheel 216-5, 211-A Only..... Cece e eee 1
29 933221 Spirol Pin 1/4 X 2. ittt ie it ittt eeersannenaas 1
30 109529 Collar 208-3 ONly..eeiveeerneeeenorennne ce e . 1
109195  Collar 211-3, 211-5, 216=5, 211=8 Only.ueueuen... 1
31 109262 Special Washer .....c.cieiienneenennns Ceeeann D {
32 911424 Bolt 3/8-16 x 2 Full Thread......veeuenesens vee e 1
36 111110 + Front Spindle Assy RH 216-5 Only......... ceresees 1
37 111111 Front Spindle Assy LH 216=5 Only...coiveeevnnccens 1
38 108227 Lower Steering Shaft Assy 216-5 Only.....ccnvuve.. 1
39 108230 Tie Rod 216-5 Only... ot nnnnnns ettt e
40 920242 Special Washer 216-5 Only........... e e |
41 908035 Bolt 3/8-16 x 1 1/4 216-5 Only....u.ven.. I
y2 5943 Spacer 216-5 Only..iietiiieerennnnns ettt eraees 2
43 932017 Cotter Pin 1/8 x 1 216-5 Only...iit i eennsnnes 2
4y 920242 Special Washer 216-5 Only........... e rteits ey 2
45 106950 Bushing 216-5 Only.....ovuuu.. PR et e et e 1
46 920219 Special Washer 216-5 Only..... Cerrtertaresrenneane ]
y7 108226 Crescent Ring 216-5 Only........ et eearerarereans 1
48 908035 Bolt 3/8-16 x 1 1/4,.......... car et st e ersrennern. 2
49 915236 Jam Nut 3/8-16. et et e e 3
50 1278 Washer.......... cen Gt et st ier et enes 2
51 g32026 Cotter Pin 5/32 x 1 1/& e eerae e Veetasess 2
52 102856 Steering Wheel Insert 216 5 211-A Only I |

&




10

SECTION 6 - BRAKE AND CLUTCH LINKAGE 3 & 5 SPEEDS

ADJUSTMENT

ADJUSTMENT PHOTOS, SECTION 18 4, <iring side of nut

ADJUSTMENT

1/8 in. gap from belt

3/8 in. gap from belt

'O WHEEL HORSE
Yilawn & garden tractors

Figure 6-1

2 3/4 in., welded washer

I—@_ ¥
—~Adjust for smooth clutch , Py -
engagement without belt slippage 6(

ADJUSTMENT
Release clutch (Depress

Pedal), adjust 1/18 in. from belit

Brake and Clutch Linkage 3 & 5 Speeds




SECTION 6 - BRAKE AND CLUTCH LINKAGE 3 & 5 SPEEDS 11

N

PART
ITEM NUMBER DESCRIPTION 200-Series
Figure 6-1
BRAKE AND CLUTCH LINKAGE 3 & 5 SPEEDS

1 108602 Pedal = Brake....ioeiiiiniieiiieieneeenennseeennns 1
2 110621 Pedal = Clutch. ..ttt innnetiiiinneneneconnnnees 1
3 920261 Special Washer . ...t ettt it neeeeeeennnneen, 2
y 108279 Shaft - Pedal. ...ttt rieeeennnns et 1
5 106585 Block Pivob. ..ttt ettt et i 6
6 900041 Carriage Bolt 5/16-~18 x 1 3/8. .. e enenenu.. y
7 920215 Special Washer ... ...ttt it teeneennen. 2
8 110637 Brake Rod 208-3, 211-3 Only..cvetennnereennnenn. 1
109489 Brake Rod 211-5 ONnly..i ..o eeineeeneenennoennnnns 1
108797 Brake Rod 216=5 ONly. ... iiieeeeeeeennenennennens 1
9 920008 Washer 5/ 16 . ..ttt inteneeneeneneneeneeennenenn. 1
11 103628 B o ol 1 ¢ 1 - 1
12 106304 Jdder Arm. .ottt it ittt enieneeenneoeneeeennnnenns 1
13 106203 Spacer = Idler ArM.......eeeeeeeeneooenneneenenns 1
14 915112 Eslok Nut 5/16-18. .. iiiiiininitnenenneeenanenn. 5
15 102809 Flange Locknut 3/8-16....... 000t iiiiniinnnnn. 2
16 6533 Clutch SpPring. .. it ittt eetnneeneeneeeenenns 1
17 8205 MV Tdler PUll ey . ueee e ieeeeeeeeesseeeenoenneens 1
18 103408 Belt Guide - Flat Idler........uuiiiiineenennnnnn 1
19 108923 o 1
20 908039 Bolt 3/8-16 X 2 1/H. ittt ittt teeennnen. 1
21 920008 Washer 5/16 SAE. ...t ittt ittt eeeseaneenans y
22 106202 Rod - Cluteh. . ittt ittt ettt e e e 1
23 920249 Special Washer. ... iiinieeetenennneneennennns 1
24 932016 Cotter Pin 1/8 x 3/8. . ittt tieneenennnn y
25 932025 Cotter Pin 5/32 X T uiiiiieetetieeenneeeneennnns 2
26 104525 Spacer - Flat Tdler....eeee et eineneneeenneneeen 1
27 900066 Carriage Bolt 3/8-16 x 1 3/U. . ... ..t innnnenn 1
28 102809 Flange Locknut 3/8-16...cciteiiiiiiitnnnnnnennnnn 1
29 108511 Belt Guide = "V Tdler.uv.uu.eeeeeeeeeeeeessonnonnas 1
31 9475 Spacer - Clutch Bar.......iiiiiiiieiireiennnnnnnns 1
32 MW8821 Flat Idler Pulley...iiieeeeeenieneeeeeeenanneenans 1
33 106382 Bar — Clutch. ...ttt ittt ittt ittt i rreeennnns 1
34 900064 Carriage Bolt 3/8-16 x 1 1/4. ...t innnnnnn 1
35 915113 EsSlok NUt 3/78-=16. .. citinniriinneneneenenennenna. 1
36 920038 Washer 57716 U.S. tiiiiiiiteneneeneeeennoesnnnenns 2
37 920039 Washer 3/78 U.S. .ttt ittt ittt iineesnennnn P |
38 110641 Parking Brake Lever......ciieititennnneeeenenns 1
39 101765 Flange Bushing.......iieiiimtrniieiineeennneeensas 1
4o 102025 Spacer - Parking Brake.....cioioeiiinininennnnnns 1
41 102809 Flange Locknut 3/8-16.. ..t iiiiiniteienneennnsas 1
u2 6820 ] ol T o 1
43 908038 Bolt 3/8-16 x 2......cv.... ettt s e 1
4y 920009 Washer 3/8 SAE......ccvvenn. L e st esetataneesnnseos 2
45 107788 N3 3 ol o - S Ceereenan 1
46 2844 Special Washer.. ...t eenteenennnns vees 1
7 6739 Trunnion. ... ..ottt iennnnnn. et et iaensnaee 1
u8 7602 SPriNng..cviuieeisisnenennnsnnnnass Ceeersarersrerenns 1
50 920155 Internal Tooth Lockwasher 5/16........ ceeeress 1



12 SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

REFER TO SECTION 18 FOR ADJUSTMENTS,
REPAIR MANUAL FOR SERVICE

7/8 in., Spring side
of nut to end of rod

Lubricate when
replacing, see Section 18

o o v}
G—-120

% WHEEL HORS
e lawn & garden tractors

Figure 6-2 Clutch, Brake and Speed Control Linkage



SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

13

PART
ITEM NUMBER DESCRIPTION 200-Series
Figure 6-2
CLUTCH, BRAKE AND SPEED CONTROL LINKAGE

L)

1 100304 NS o= o3 2
2 110189 180 o B O o 2
3 908007 BOLIt 1/H=20 X 1 1/ 2. it it e ettt st ennoennennnn 2
y 920007 Washer 1/8 SAE .. . ittt it neeeneoeeeeenennnnns 2
5 915111 Eslok Nut 1/8-20 ... .ttt ittt eensenonnsoneeaas 2
6 109413 Control Rod. .. ittt ittt ittt eenneoeneonnes 1
7 915083 Jam NUL 1/ =28 . ettt ittt e ettt eaaenteenenens 2
8 6129 Shift Knob . it it iieiineeeeoeeeeoosenoensesens 1
9 110642 CoNtEro]l Arm. @i it inie sttt e s eereeseeneensennonenas 1
10 308035 Bolt 3/78-=16 X 1 /8. ittt ittt nnneeeneenans 1
11 915663 NUL 3/78=16 E.S . ittt ittt et eeeennnnnnaeeenneenes 1
12 109417 Control Cam. .. i iiiiiittteeeeeeoeeoeeneenennnanens 1
13 100656 Cam Bearing. .. .. ue i e eeeeeeoeseeeeeononensennsas 1
14 5701 EeRING 1/ 2t it e ittt ittt eteeenosoensaesennenansas 1
15 5985 BUSHING. ot it ittt ittt ittt i eetnenensenesonnenenes 2
16 920215 Special Washer .. ... oo it ieeeeeeeeeeannennnnesans 3
17 100171 A = LI - 1
18 7602 1S 0 ol 1 ¢ I 1
19 920038 Washer 5/16 U.S. ..ttt ittnnenereennennnonnnnnns 3
20 915112 Eslok Nut 5/16-18. ...ttt iiiiinenenenoeenneennnnns 6
21 6739 B ¥ 1 4 41 e « 1
22 920009 Washer 3/78 SAE . ..ttt ittt iieereneseeonnnnnes 1
23 932008 Cotter Pin 3/32 X 3/b. .0ttt inennnnnnnees 3
24 920008 Washer 5716 SAE. i ittt it it ie i st onenenoeonoeenns 4
25 109606 Rear Brake Rod......ieiiiieinnnennenoneenooennns 1
26 109423 Front Brake ROd......eieiiinneieneeeeeeennennonens 1
27 109407 Neutral Return Shaft...................... R 1
28 900233 Carriage Bolt 3/8-16 x 3/4 Short NeckK.....vueueuun 2
29 15113 ES1oK NUE 3/78 =101 it i i iiieiittieeeennsneeennnas 2
30 5701 E-RING 1/2. i ittt it ittt ieneenenesseeeoenonsnannss 1
31 6949 Clutch Spring.......v ittt nnaens 1
32 2534 Spring Clip..s.ei et ittt eeeeeesnenenonsasanenanes 1
33 908038 Bolt 3/8-16 X 2.ttt iiiiiiiiitennnennaeanans 1
34 101765 BUSNINE .t vttt ittt i iiies et ssenseerasnensanneens e 1
35 102025 1 0 3= L < 1
36 110643 Parking Brake Lever...... it ieeinnnnennncansvns i
37 6820 3 o 1 T 1
38 103628 P INE et vttt eiiereeeeooonononsenasseasssesronsens 1
39 102809 Flange Locknut 3/8-=16..... 00t inncnnnnans 1
bo 6264 1S o 1= [ =3 ol N 1
41 106585 BloCK Pivot..uiiieieeieiieeeeenoreneeronnennnnns 6
u2 900041 Carriage Bolt 5/16-18 x 1 3/4.. .. ciiiinennn ceee. U
43 920261 Special Washer. ... ..ottt itneeannsoenas tees 2
Ly 110621 Brake Pedal.........cocninen. N 1
45 109401 Shaft.e..iieiiineenns e et e bt eeeenenonoeraonan . 1
46 932025 Cotter Pin 5/32 X ittt iiioneenconsesossennsoocnnan . 2



14

SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

E WHEEL HORSE -

lawn & garden tractors

Figure 6~«3 Clutch, Brake and Speed Control Linkage



SECTION 6 - CLUTCH, BRAKE AND MOTTON CONTROL LINKAGE 15
PART : ‘
ITEM  NUMBER DESCRIPTION 200-Series
Figure 6-3 -
CLUTCH, BRAKE AND SPEED CONTROL LINKAGE
1 110512 T = o 1
2 106450 R o R= T = 2
3 908034 BOLlt 3/8-16 X M.ttt it ittt titreteneenannas 1
y 915113 Eslok NUut 3/8-16. .. ittt iiminnnneannns 1
5 8722 Knob #10-2h . i ittt ettt et et e 1
6 8693 38 ¢ T 1
7 911747 Screw #10=-24 x 1 1/4. . ... it innennn. e e e 1
8 109399 RO . ittt e i i i it ittt ittt eeennnnnnnas 1
9 920009 Washer 3/78 SAE . ...ttt ittt eseenneeonnsennnns 2
10 932016 Cotter Pin 1/78 X 3/H. . .ttt ittt teenennnnnns 1
11 915113 Eslok Nut 3/8-16.. .0ttt nnneennnns e
12 MW8821 Flat Idler Pulley......iieiiiinneeeennneeennnnns 1
13 109435 Idler Arm. ittt ettt tie et e et eeeeeenensnens 1
14 2841 Special Washer .. .ottt neeeereeeeennns 1
15 109444 "V Idler Pulley....iiiiiiineetieieenennnnnnnennns 1
16 109437 Special Screw 3/8-16 x 2 3/, . . .ttt nennnennn 1
17 109432 Idler Arm SUPPOrt. ...t ittt ittt eennnnnnnnns 1
18 900037 Carriage Bolt 5/16-18 x 3/4......... @ttt 2
19 915112 Eslok NUut 5/716=18. .. i iiiitiniiiiininnenenennns 2
20 108177 Torsion SPring.... ittt inneeieieenennnnnnnansans 1
21 920083 Lockwasher 3/8. ...ttt iiiitnnenneenenneenns 1
22 915113 NUE 3/8=00 . i ittt ittt ittt ettt eeee e 1
.23 308032 Bolt 3/78-=16 X 3/4 . ittt ittt -1
24 920009 Washer 3/8 SAE............ ettt et eroeanensannanaa 1
25 915113 Eslok NUt 3/8-16. ...ttt ittt enannnnn 1




16

SECTION 7 - ATTACHMENT LIFT

Figure 7-1

AUTOMATIC

E WHEEL HORSE
lawn & garden tractors

5-SPEED

0728

Attachment Lift




i Attt et m\
1

SECTTON 7 - ATTACHMENT LIFT 17

PART
ITEM NUMBER DESCRIPTION 200-Series
Figure 7-1
ATTACHMENT LIFT

1 109170 Lift Lever . ..iie it ieeeseeoesnosessesessnsncsnsonss 1
2 6542 GripPeeeeeeeeeeeteosasenassssosenasosnssesenansons 1
3 105316 RBOA CaApee vt vttt intsneenssosaneososssnssscsnesecs 1
b 933148 Spirol Pin 1/8 X 1/2. . ittt iotioeensnneensonns 1
5 8130 Spring Retainer. ... eeeeeeneetinsnsnnsonns 1
6 3624 1S o3 ol 1 41~ 1
7 109177 BracKketb .. .. ittt ittt ittt ettt saonasosesasonenn 1
8 908017 Bolt 5/716-18 X 3/4. ...ttt eeeeennsoossesonsenns 2
9 915112 Eslok Nut 5/16=18. ...ttt ieeenensoenssnessnnens 6
10 104822 Retaining Ring.....uiiiiiiiieeeiereneosnnnns eeee 1
11 900062 Carriage Bolt 3/8-16 x 3/4. ...ttt nresennens y
12 915113 Eslok NUt 3/8-16. ...t iiieerieeeeennoecosasonnnans u
13 109336 Lift Rod 208-3, 211-3, 211-5, 216-5 Only......... 1
14 920011 Washer 1/2 SAE ... iinteieeeeeenoeeransssonsssanons -3
15 932017 Cotter Pin 1/8 X 1. ieeeeeeeteseerosoaosssasons 3
16 109333 Rear Lift 208-3, 211-3, 211-5, 216-5 Only........ 1
17 106288 ClamM e st it tineeeeeeeneeeensoseasossssssesnsansoos 2
18 920039 Washer 3/8 U.S 208-3, 211-3, 211-5, 216-5 Only... 2
19 900037 Carriage Bolt 5/16-18 x 3/4 (3) used on 211-A.... &4
21 110181 Rear Lift 2171-A Only....ii ittt ivtesesasasesenncne 1
26 110183 Lift Rod 211-8 Only. .ot iieeieeneennnasnosononsse 1
~ 30 900038 Carriage Bolt 5/16-18 x 1 211-A Only....cvceeeenn 1
31 920039 Washer 3/8 U.S 211-8A 0Only...ei ittt ieenecensannna 2
32 111089 Stop Bracket.iww o ieiee i ninienenensesnonsasoncnsss 1




18

SECTION 8 - FRAME. SHEET METAL AND COVERS

0875

EEIVV]!IEEHLI%I)I%E“B
lawn & garden tractors

Figure 8«1 Frame, Sheet Metal and Covers




SECTION 8 - FRAME, SHEET METAL AND COVERS 19

PART
ITEM NUMBER DESCRIPTION 200-Series
Figure 8-1
FRAME, SHEET METAL AND COVERS

1 110134 Hood 208-3, 211-3, 211-5, 211-A Only....cccvvuu... 1
110135 HOOd 216=5 ONnly .. iieiieeeieeeeneeoneneennonnennns 1

2 106825 Hood Latch Assy (109236 Handle 109237 Latch)..... 2
3 923785 Pop Rivet - 1/8 Dia. x .290. ...ttt ennnennnnn Yy
L T10120B  COMNSO0L1E. ittt ittt ettt ittt eneneeeeneennnneanennanns 1
5 926694 S.T. Bolt 5/16-=18 X 5/8 ...t itiiietennennennnn 3
6 105797 L O+ B 1 ¢ - 2
7 108458 Rod = Pivob ...ttt ittt iiiiieeeeennnneennns 1
8 108243 Rod = Pivot Stop...iiiiiiiiiiiiiiiiiiie e 1
g 5466 Speed NUub. ...ttt ittt ienenennenanennens 2
10 109194 Bracket - Hood Pivob.......i' it innnnennn 1
11 900038 Carriage Bolt 5/16=18 X T..iiiiiiieeneeenenennnnns 2
12 915112 Eslok Nut 5/16=18 ... ...t iinineinnnnneeneennns 2
13 915111 Eslok NUt 1/7U-20. ... ittt rieennonnnnennns 4
1h 920007 Washer 1/8 SAE . .. ittt ittt it ettt teeeeneens ]
15 109146 Bracket - Grille Pivot LH....... it ienennunn 1
16 900015 Carriage Bolt 1/4-20 x 3/4. ...t ieiennnnnnnnnn y
17 109145 Bracket - Grille Pivot RH..........iivivuinnn.. 1
18 938052 Plug 208-3, 211-3, 211-5, 211-A Only.....cuvuun.. 1
19 923784 Pop Rivet - 1/8 Dia X .232. .0t ititieeenennnnennnan 2



20

SECTION 8 - FRAME, SHEET METAL AND COVERS

1%

Figure 8-2

WHEEL HORSE
lawn & garden tractors

Frame,

087

Sheet Metal and Covers




R

SECTION 8 - FRAME, SHEET METAL AND COVERS 21
PART
ITEM  NUMBER DESCRIPTION 200-Series
Figure 8-2
FRAME, SHEET METAL AND COVERS
1 109156 Frame 208-3, 211-3, 211-5, 216-5......... ... 1
109329 Frame 271 1=A Only...iiiieeeioeseesoneannneoansnanss 1
2 900037 Carriage Bolt 5/16-18 x 3/4. ... it iiiiiiiinnnns 7
3 915662 Elastic Nut 5/16=18. ..ttt nenecenesseeeacnnns 7
4 110516 Footrest RH. ..t eieeeoneeeeeeronosoooessososoanan 1
5 110515 Footrest LH..u.ieneeeeereeeeeenceooonanonns e 1
6 915112 Eslok NUt 5/ 16=18 . ittt ittt eeneeeeaneaenennna IR
7 900037 Carriage Bolt 5/16-18 x 3/4. ... 8
8 518211 Rubber Bumper 208-3, 211-3, 211-5, 216-5 Only.... 2
9 109349 Hitch = Drawar......ieeeeeeeeeesesesssosesossnsanss 1
10 915112 Eslok NUE 5/16=18. . it ittt eieireeeenenenssenssnnns 5
11 900036 Carriage Bolt 5/16-18 x 5/8 211-A Only........... 3
900037 Carriage Bolt 5/16-18 x 3/4. .. it iiiiinnnns 5
12 108249 Support - Seat 208-3, 211-3, 211-5, 216-5 Only... 1
109425 Support - seat 211-A Only....c.iiiiiiiininnnnnnnn 1
15 106488 Footrest Pad 208-3, 211-3 Only..uuieiireernnnnnns 2
110180 Footrest Rubber Pad 211-5 Only..... i ieeennns 2
110632 Footrest Deluxe Rubber Pad RH 216-5, 211-A Only.. 1
110633 Footrest Deluxe Rubber Pad LH 216-5, 211-A Only.. 1
16 109164 Hoodstand. .. oue e iooeeeeeeensosesasneenannneaasonnan 1
17 926694 S.T. Screw 5/16=18 X 5/8 ..t ineinnnnns it
- 18 109168 Hoodstand Plate 208-3, 211-3 Only...vii i ennn 1
110801 Hoodstand Plate - Hourmeter - 211-5 Only......... 1
110802 Hoodstand Plate - Hourmeter/Voltmeter 216-5,211-A ~
: 2 ¢ 1 2 1
19 107069 Speed Nut 1/H-20. ...ttt ineinnrinninnioenns h
26 106557 Reflector = ReaAr . ...eeiiieneeneeeaeeotenoannnness 2
28 109193 Pop Rivet 3/16 x .570 Aluminum (Production)...... 4
910808 Screw #10-32 x 5/8 (Optional). ... iienunnnnans 4
29 920079 Lockwasher #10 (Optional).....i i ennnnns 4
30 915551 Nut #10-32 (Optional) . ... in i iiiiinnenenenans I
31 2844 Special Washer 211-3, 211-5, 216-5, 211-A Only... 2
32 908017 Bolt 5/16-18 x 3/4 - 211-3, 211-5, 216-5, 211-A.. 4
308015 Bolt 5/16-18 x 1/2 = 208-3 Only...cviiiiennennnns 3
33 109386 Seat Plate 211-3, 211-5, 216-5, 211-A Only....... 1
34 110195 Shift Plate 208-3, 211-3 Only....citt it ininnens 1
109457 Shift Plate 211-5, 216-5 Only.....cciiiiivnnnnn. 1
35 915111 Eslok Nut 1/784-20.. ...ttt ianteessessenssansnenas y
36 920007 Washer 1/8 SAE.. ... it ittt tetnnecsnoansnsnson y
37 910837 Pan HD. Screw 1/4-20 X 5/8. ...t isiinsncnenconcas 8
38 109126 Fender.............. e ettt eae et e er et 1
4o 908016 Bolt 5/16=-18 X 5/8 . iieiiiireinnncnnsarnsesennnnes 2
41 920008 Washer 5/16 SAE....... e ettt e b he e 4
u2 110510 Front Fender Plate 211-A Only........ vt et 1
43 110511 Fender Bracket 211-8 Only....icniiiiininviinnann 1
by 926671 S.T. Bolt 1/4 =20 x 1/2 211-A 0nly. v anrne ]
45 109451 Belt Support 2171-A Only...viui i inineeitsnnnnns 1



22

SECTION 9 - ENGINE

SPARK PLUGS

5 e 4
RPM SETTINGS LUBRICANT
8 & 11 HP. 1750 IDLE 1 1/8 QT. 8 HP.

3400 GOVERNED MAX

SEE O/M FOR OIL

16

11/2 QT. 11 & 16 HP.

SERVICE INTERVAL 25 HRS.

208 J-8

211 CJ-8

216 RJy-12

GAP .030

TORQUE 15 FT.LBS.

BASIC CARB ADJUSTMENT SEE SECTION 18

Refer to B&S info. for ail
repair & adj. proceedures

PHOTOS - SEE SECTION 18
13

~

VISCOSITY AND TYPE. .
RPM SETTINGS

16 HP. 1400 IDLE

3400 GOVERNED MAX

Use #242
(Blue) Loctite

0975

WHEEL HORSE
lawn & garden tractors

Figure 9-1 Engine



SECTION 9 - ENGINE 23
PART
ITEM NUMBER DESCRIPTION 200-Series
Figure 9-1
ENGINE
1 110682*% Engine - O08HP - B&S Model 191707, Type 2153-01
208=3 ONly.iuieeeeieeeeeeeeeeeseaeaseesoaeoaasanens
109472% Engine - 11HP - B&S Model 252707, Type 0657-01
21723 ON1Ytturtee e e et
110169*% Engine - 11HP - B&S Model 253707, Type 0158-01
211=-5, 211-8 Only. ... ittt teennanesnnnonnan
110056* Engine - 16HP - B&S Model 402707, Type 0130-05
216-5 ON1y.ueurnnnn.. e e e
2 920008 Washer 5/16 SAE. ... ..ttt ettnansonennnnns
y 915112 EsIok NUL B5/716=18 ...ttt it iiiiieerenenononneeanss
5 110809 Exhaust Deflector 216-5 Only......cctiieeenninnas
6 908021 Bolt 5/16=18 X 1 1/2. i ittt ettt eeennnnnnns
9 108552 Duct = Rear 216-5 Only ... .. ittt ineeeneeeaneeann
10 908001 Bolt 1/4-20 X 1/2 216=5 ONly .t iermeeeeeononnnnns
1 109512 Duct - Front 216-5 Only.....iiiiieeereeecnannnnas
13 108583 Duct - Hood Air Intake 216-5 Only.....civiieeenss
14 108993 Bolt #8-32 x 3/8 216-5 ONly.. ..ttt eneeenonnnns
15 109544 Drain Pipe 216-=5 ONly.. ...ttt eennnnnneans
16 5224 Cap 3/8 NPT 216=5 ONnly... e eeennsnnncsonans
17 911684 Screw #1U=10 x 3/4 216-5 ONnly...iiiiiineeeennnnns
18 943083 Street ElDOW.eeeeeeeeeesooossasossoacssssoscsssscscsscesse

¥Order Replacement Parts or Complete Assembly
Through Manufacturer's Distribution System, Using
Model/Spec. Number Shown.

WHEEL HORSE Part Number Is Listed For Cross-
Reference Purposes Only; Item Is Not Available
Through WHEEL HORSE.




24 SECTION 1C - FUEL AND EXHAUST SYSTEMS

E WHEEL HORSE
llawn & garden tractors

Figure 10-1  Fuel and Exhaust Systems



~F]

SECTION 10 - FUEL AND EXHAUST SYSTEMS 25

PART
ITEM NUMBER DESCRIPTION 200-Series
Figure 10-1
FUEL AND EXHAUST SYSTEMS
1 110810 Throttle Control 216-5 Only......vieivenncnnnnens 1
110684 Choke/Throttle Control 208-3, 211-3, 211-5, 211-A 1
2 110811 Choke Control 216-=5 ONly.ue.eiieieeeeeeanocsaennns 1
y 108917 18 ¢ T ) o N X
9 109960 Hold Down Wire....veeeieeeeneoseeossonesononnenos 1
10 107788 HOld DOWN SPriNg..veeeeeeeeeeeeeeeeeeeeeeoenasens 1
11 108011 Gas0line Cap.iviiietieeeeneeneennoseenosencaseenas 1
17 108898 HOSE ClampP.iieieeeeeeeeeoeeeeeeooseeeenenonennnnnoans 2
20 104048 Fuel Valve...iieo it ittt enoneoosonsenoeneoononenns 1
21 109961 Fuel TanKk ASSY . ... eiieeeereoeoeeeenossaennncceoas 1
23 110774 Muffler - Black - 211-3, 211-5Only.......ccc..... 1
110771 Muffler - Chrome - 211-A Only...iv it iiinnnennns 1
24 110775 Deflector - Black - 211-3, 211-50nly.....c.cc.... 1
110772 Deflector - Chrome - 211-A Only... oot eenerons 1
25 110776 Hex HD Screw 8-32 x 3/8 - Black - 211-3, 211-5... 4
110773 Hex HD Screw 8-32 x 3/8 - Chrome -~ 211-A Only.... A4
26 104047 BUShing. .t ottt ittt ittt ieeonononnnsossnsnoanans 1
31 110433 Fuel Hose 14.5 in. (36.2 cm) 208-3, 211-3, 211-5, 1
2118 0Ny . ittt ittt tesaenssoesanssenceesonens 1
9147 Fuel Hose 14 in. (35.6 cm) 216-5 Only...ccveueun. 1
32 109530 Palnut 2716-=5 ONly.iueeeeeeeeeeeesonooeoeeeeensanan 1
33 910792 Screw #10-24 X 1/2.ccceieennnneescnneens et X
34 915740 NUt #10=2U . it ittt ittt teeensesonensoenoanenes X

NOTE:

MUFFLER SUPPLIED BY ENGINE MANUFACTURER ON
208-3 & 216-5 Models



26

SECTION 11 - ELECTRICAL SYSTEM

TO ENGINE
CHARGING AND
LIGHT CIRCUITS

GROUND TO ENGINE
MOUNTING BOLT

TO MAGNETO

REFER TO SECTION 18 FOR WIRE ROUTING

n73

E WHEEL HORSE
lawn & garden tractors

Figure 11-1 Electrical System



SECTION 11 - ELECTRICAL SYSTEM 27

PART
ITEM NUMBER DESCRIPTION 200-Series
Figure 11-1
ELECTRICAL SYSTEM
1 103991 Ignition Switch ASSY.ii it eitieeeoeeneeannenns 1
2 920160 Lockwasher 5/8. ...ttt irrensecsansonnnsnnas 1
3 101884 Special Nut....viiiiiiineeennnanns vee s e soennnnean 1
4 109605 Solenoid. ... eeei ittt it sanasnsncasssssanenanns 1
5 960151 Whizlok Bolt 1/H=20 X 1/2. .ttt iinennnnacanann 2
6 108281 Cable - Battery To Ground 10.0 in. (25.4 cm)..... 1
7 109983 Wiring Harness Assy 208-3 Only.....ciiiiieeeennn. 1
109340 Wiring Harness Assy 211-3, 211-5, 211-A Only..... 1
109341 Wiring Harness Assy 216-5 Only.....iviiveuenennnn 1
8 106370 Clip 1/U=20. it iiiii it eeeresonennossosssoanenon 2
9 3023 Speed Clip 1/16 211-3, 211-5, 216-5, 211-A Only.. 7
10 109330 Seat Switeh 208-3 Only...ceciieinrtinnonsescsnnnnns 1
109328 Seat Switch 211-3, 211-5, 216-5, 216-A Only...... 1
11 110970 Interlock Switch-Clutch S/A (103480 Switch 110502
SHield) . i eeeeeeeeeeneoeeesoensensoncnonnssnas 1
12 519337 Speed Clip 1/8. ..ttt ieennnencenscocansonas 1
13 104962 S F= TR v o =0 o 1
15 920007 Washer 1/U8 SAE. ...ttt tienonnsasstsorancesses Yy
16 908003 Bolt 1/U-20 X 3/b. ...t iienenenoeneosennsoans 2
17 915111 Nut 1/78-20. ... ittt i ii e teenasosenosnosenesaneas 2
18 105504 Rod = HOld DOWN . vttt vt et eeeeeneenstssnosnsnssssans 1
19 109547 Hook - Battery Strap......eiiiiiieiiiiiiinneennnen 2
20 7262 Ignition Key - Set of 2. ...ttt 1
21 8765 Female Terminal - Part of T...iiiiinieininnnennn 2
23 108995 Fuse Terminal =~ Part of T ... e it ieneneennonnns 2
24 920081 Lockwasher 1/8 SAE. ... .ttt teronosnnsensnonsas 1
25 109117 Fuse Body = Part of T... .t tnnnans 1
26 109445 Fuse Body Clip..uiuieeeeeeenoeenneossoncannnaen “ee.
27 109355 Fuse 15 AMP. ..ttt iieireernetnnnnsnnans e e oo
28 109080 Headlight Retainer - Set of 2.... i, or 1
29 102881 Headlight....v i eiiirennnnnenns Cebreeetr e, 2
30 938018 Bushing.....ooiiiieiineennonnes e e st et 1
31 108130

Headlight Ground Wire......... e e e o




28 SECTION 11 - ELECTRICAL SYSTEM

24

TO STARTER ~
35 Tﬁ \
62
17
TO ENGINE
CHARGING AND
LIGHT CIRCUITS TO MAGNETO GROUND TO ENGINE

MOUNTING BOLT

REFER TO SECTION 18 FOR WIRE ROUTING

B WHEEL HORSE
v|lawn & garden tractors

Figure 11-1 Electrical System



SECTION 11 - ELECTRICAL SYSTEM 29

PART
ITEM NUMBER DESCRIPTION 200-Series

Figure 11-1

ELECTRICAL SYSTEM (CONT'D)
33 915112 Eslok Nut 5/16-18. ...ttt eeeneeennons uy
34 920155 Lockwasher 5/16 Internal Tooth........iiiveeenean 1
35 915234 NUE 1/ 820 . ittt ettt it et ittt iii e e enennnenenessens 1
36 105490 Clamp 216=5 ONly ..ttt iteeneeneneosenesenoenneas 2
38 102138 Light Switch. ...ttt it ittt ittt enennnnans 1
39 102950 Locking Ring.....ie ittt ieeeeneeeeensoonnnnns 1
40 105805 Special Nut 211-3, 211-5, 216-5, 211-A Only...... 2
41 105302 Connector Body - Ign Sw - Part of 7..... et 1
42 105306 Female Terminal - Part of T ... it iieeennenos 1
L3 102651 Female Terminal - Part of T..e.i it ineeeneeeenoneens 3
uy 518017 Cable Tie 211-3, 211-5, 216-5, 211-A Only........ X
4y 100571 Cable Tie 7 in.(17.8CmM) e in v e teeeenennnanns X
45 8830 CliP e eeeeeeeneeeeeeeeeeseenennnnesansesenenenes 2
46 518151 Connector Body - Part of 7........ et 1
n7 518074 Socket Connector = Part of T ..ttt innnes 2
ug 109553 Terminal CoVer ....oueieeeeeeeeeeneososesnsoenssasns 1
50 110971 Interlock Switch - PTO - S/A(109327 Switch 110501

Shield) . e ittt ii it ittt et eeneneeassssssoanonoes 1
51 109178 BraCKel i ii it ittt ittt i teeeenseseonseesaennsasns 1
52 908016 Bolt 5/716-18 X 5/8. ittt teeeeenenanans 3
53 518077 Female Terminal 0.187 = Part of T . iweoneeneenn 2
54 109378 Female Terminal 0.110 = Part of T. .o eeeneeoonns 2
55 518246 Push-0On Terminal - Part of T....uiirt i nnnenns 1
56 109361 Battery To Solenoid Cable 14.0 in. (35.6 cm)..... 1
57 109362 Starter To Solenoid Cable 23.0 in. (58.4 cm)

208-3, 211=3, 211=5, 211-=A ...ttt tinnennnenas 1

1098363 Starter To Solenoid Cable 16.0 in. (40.6 cm)

216=5 ONly. ittt etenernonoosnesseneceenenonnnnnns 1
58 915234 Jam Nut 1/78-20. ...t iiiteieeenennnnonanns PR 2
60 109459 LOCK e i i it ettt ettt st nenatenessnenssenensesocennoas 2
61 926671 S.T. Bolt 1/7H-20 X 1/2. .ttt iiinnneneeneeennnnnnes 2
62 920081 Lockwasher 1/U. ..ttt ittt ittt nesnnaeees 2
63 109910 Ground Wire. ..o oot iieeeeeieeeeeenosoenoenonsonse 1
64 920155 Internal LocCKWAaSsSher ...t ieeeeeeeseeeeoeennennas 1
65 109646 Conduit 216=5 Only....i vt nneerenoeneannnoennnns 1
66 920259 Special Washer...... ittt ittt ereoesonnansos 1
67 920262 Special Washer. ...ttt neeenenneeeneannnnns 1
68 915111 Eslok Nut 1/78e20. ... ittt it erteeneoneannnnes 2
71 110298 Battery Tray......oeiiiiiiinenneeseisnecnennnnnnns 1
72 105805 Special NUL ...ttt iiinernieeneneeneoneonnnennnas 1
73 920081 Lockwasher 1/U4. ... ..ttt ennnanns Cese e 2
T4 110853 Hourmeter Assy 211-5, 216-5, 211-A Only.......... 1
75 110741 Voltmeter 216-5, 211=A ONly..iuuteireeeenennnenns 1
76 109650 Mounting Clamp 216-=5, 211-A Only. ...t renvennens 1
17 5924 Nut 216=5, 211=A ONly.. et iteeereennnenonennnens 2
78 110723 Wiring Harness Meters 211-5, 216«5, 211-A Only... 1



20 SECTION 13 - WHEELS AND TIRES

ANTI-RUST COMPOUND
Texaco code 1976 "L”
Light or equivalent,

on axles

LUBRICANT
ALL TIRES +2 Multi-purpose lithium grease,
12 P.S.L service at 25 hr. intervals
E WHEEL HORSE - o
lawn & garden tractors

Figure 13-1 Wheels and Tires



SECTION 13 - WHEELS AND TIRES 31
PART
ITEM NUMBER DESCRIPTION 200-Series
Figure 13-1
WHEELS AND TIRES
1 104636 E Ring 3/4 Inch 208-3, 211-3, 211-5, 216-5 Only.. 2
5700 E Ring 1T Inch 211-A Only.... .t iieieeeonnonanns 2
2 109262 Special Washer Hubcap 1 5/16 OD (4) Used On 211-A 6
920239 Special Washer Hubcap (Rear) 1 1/2 OD 211-A Only. 2
3 5210 Shim Washer .015 208-3, 211-3, 211-5, 216-5 Only. X
920252 Shim Washer .015 211=A OnNly..u.i i teeeeesonneens X
Yy 1278 Shim Washer .050 208-3, 211-3, 211-5, 216-5 Only. X
920251 Shim Washer .050 211-A Only... et ineeenneecnnns X
6 932026 Cotter Pin 5/32 x 1 1/0 . . ittt ettt ennnnans 2
7 109261  Hub Cap 208-3, 211=3, 211=5 ON1y. s e enenennnnn.. 4
8 110699 Assy - Wheel & Tire' Front 208-3 Only.......cuv... 2
110705 Assy - Wheel & Tire Front 211-3 Only............. 2
110706 Assy - Wheel & Tire Front 211-5 Only......ccc.... 2
110813 Assy - Wheel & tire W/Tube Front 216-5,211-A Only 2
9 110701 Front Wheel 208-3, 211-3 Only...i it iiieeeeeenennn 1
110908 Front Wheel 2711-=5 Only ...t eeeeereeeeeeoononooees 1
110815 Front Wheel 216-5, 211-A Only ... iuiteeeeennneenn 1
10 109504  Front Tire 13 x 5.00-6 Rib Tread 208-3 Only...... 1
8188 Front Tire 13 x 5.00-6 Turf Tread 211-3 Only..... 1
104307 Front Tire 13 x 6.50-6 Turf Tread 211-5 ,216-5, ’
2 T e S ) ¢ T T 1
11 100043 Front Tube - Service Only - 208-3, 211-3 Only.... 1
: 5712 Front Tube - Service Only - 211-5 0Only........... 1
101779 Front Tube 216-5, 211-A ONnly. ...t eennnn. 1
12 110702 Assy - Wheel & Tire - Rear 208-3 Only............ 2
110709 Assy - Wheel & Tire - Rear 211-3 Only.....cccuv.. 2.
110710 Assy - Wheel & Tire - Rear 211-5 Only............ 2
110816 Assy - Wheel & Tire W/Tube - Rear 216-5 Only..... 2
‘ 110818 Assy - Wheel & Tire W/Tube - Rear 211-A Only..... 2
13 110703 Rear Wheel (Complete) 208~3 Only...v.veeveenneens 1
’ 110711 Rear Wheel 211-3, 211=5 Only.... .. i nnnnn 1
110817 Rear Wheel 216-5 Only. ... iieeeeeennroonnsonens 1
110819 Rear Wheel 211-A Only... ..ttt ennoensoans 1
14 8287 Rear Tire 18 x 6.50-8 - 208-3 Only..v.vvienrenans 1
8191 Rear Tire 18 x 8.50-8 - 211-3 0Only......ccvvcuuunn 1
105451 Rear Tire 18 x 9.50-8 - 211-5 Only....cueeeeeasonn 1
108807 Rear Tire 20 x 10.0-10.0 - 216-5, 211-A Only..... 1
15 gue2 Rear Tube - Service Only - 208-3 0Only......c..e... 1
106396 Rear Tube - Service Only - 211-3 Only............ 1
105450 Rear Tube - Service Only - 211-5 Only..... e e e 1
100040 Rear Tube 216=-5, 211=A Only... i iinnnneeeeenennns 1
16 1120 Sq Key 3/16 x 1 3/4 208-3, 211-3, 211-5, 211-5... 2
2590 Sq Key 1/8 x 2 211=A Only ..ttt eerenerennnnnons 2
17 1278 Shim Washer .050.. ... ..t nennonns Ceerae X
18 5210 Shim Washer .0715.. ...ttt eienrnnennnanns X
19 5108 Valve Stem (Tubeless Tire)........... Ce e 1
20 100166 Flange Bushing....... it nnns N c. 2
21 1030 Grease Fitting .....iii ittt oinenennnas rereeves 1
22 110783 Hub Cap Chrome (6 Inch) 215 5 211-A Only. v 2
23 110785 Hub Cap Chrome (10 Inch) 216- 5, 211-A Only o 2



SECTION 14 - CLUTCHES AND PULLEYS

PHOTOS, SECTION18
ADJUSTMENT

1/16-1/8 in. from belt

..........

DO NOT RE-USE SET SCREWS

Ea WHEEL HORSE b
lawn & garden tractors ,

Figure 14-1 Drive Belt and Pulleys



SECTTON 14 - CLUTCHES AND PULLEYS 33

PART
ITEM NUMBER DESCRIPTION 200-Series
Figure 14-1
DRIVE BELT AND PULLEYS

1 106387 Pulley - Transmission 208-3, 211-3, 211-5 Only... 1

108790 Pulley - Transmission 216-50Only............o.... 1
2 909540 Sq. Hd. Set Screw 5/16-18 x 1/2 Eslok............ 2
3 937225 Hi-Pro Key #9 - 3/16 x 3/8.. .. 1
l 106563 Tube Spacer 208-3, 211-3, 211-5 Only............. 1

109731 Tube Spacer 216=5 Only.....coueeieiennencnennnnn 1
5 108408 Pulleéy = Engine. ... iieriiininneneneneocenenenenns 1
6 105453 Sq Key 1/8 X 5/8 . it iiiiiniineeeeencnencnannnns 1
7 908195 Eslok Bolt 7/16-20 X J.euiie oo eeonncoononnnanss 1
8 106564 Bearing RaACe....cieeiineeeenenencsserocsseneassas 1
9 108427 Belt - Transmission Drive........iviiiieenenennn. 1
10 107750 Special Washer......cooeieeieeiiienennnecennnns A
11 106565 Assy - Pulley - Mower Drive..........coeveennn... 1
12 106769 Needle Bearing....v.eeeerooersonenoessoccacennnns 1
13 6663 D11 SeaAl.i it ittt eeeeeoansecsonsesoasonasssnsensas 2
14 915112 - Eslok Nut 5/16=18. ...ttt iniinienenennennnn 3
15 920008 Washer 57716, e ieeenseeeneasensannassosssens 2
16 108397 Belt GUIAE. .. oot it ieeeessossosnssassososssnsecseos 1
17 109041 Belt GUIdE. ..ttt iin et tneesosseacocansnassasesas 1
18 920082 Lockwasher 5/16 . .. eecesennsssseenncoocnsass 2



34 SECTION 14 - CLUTCHES AND PULLEYS

REFER TO SECTION 18 FOR ADJUSTMENTS, REPAIR MANUAL FOR SERVICE

ADJUSTMENT
1/716-1/8 in. from belt

-

ADJUSTMENT - SECTION 18

HUB OFFSET UP

WHEEL HORSE -
lawn & garden tractors

Figure 14«2 Drive Belt and Pulleys - Automatic Model



SECTION 14 - CLUTCHES AND PULLEYS 35

.

PART
ITEM  NUMBER DESCRIPTION 200-Series
Figure 14-2
DRIVE BELT AND PULLEYS - AUTOMATIC MODEL

1 109387 Transmission Pulley.....eee e et ineieneeenaneennans 1
2 937082 Woodruff Key 1/78 X 1/2. ittt nieeeeneeannannns 1
3 109389 Fan Blade. .. .. .. it eeiterereroesoneocoeoeaconnoees 1
Yy 109798 Fan SpaCer......eeeeieieeeeeeneosnsenasaasssassnosns 1
5 103995 WasSher . .ottt ittt neooesonssnssssssooanassnss 1
6 908005 Eslok Bolt 1/H=20 X 1. ...ttt nnnneeeeocanoannns 1
7 109427 Drive Belt.. ...ttt iietoeesnnanssaneenons 1
8 109429 Pulley Bracket....oeeeeeieieereeeeenaosonnonenaaans 1
9 109414 1S 0 1= L 3 o 1
10 105874 Flat Idler Pulley....eeeieeeoeesessoosnccoaannnnose 1
11 8205 "Y" Tdler Pulley.....eneeeeeeeeeennesonnenanneens 1
12 900065 Carriage Bolt 3/8-=16 X 1 1/2. ..ttt eennnnenes 1
13 920009 Washer 3/8 SAE ...ttt eeenerenneeennensaansans 2
14 915113 ESIoK NUt 3/8-16. . e eeeeeeennesonssosnanssans 2
15 6149 Belt Retainer......c.iiiiiiitiinesronecsnocnnanos 1
16 106563 TubEe SPACETr . ...ttt ittenenesserossnenansasesnses 1
17 108408 Engine Pulley....u e ettt ietetieeraonsnsosssnas 1
18 105453 Square Key 1/4 x 5/8. . ittt incecnacnnsas 1
19 908195 Eslok Bolt 7/716=20 X 1ttt ienneeanenoneeenanss 1
20 106564 Bearing RaCe....eee it eieneenooeossocsssssennnnes 1
21 107750 Special Washer ... e i i noeenianeseennnnneeenns 1
n22 106565 Mower Drive Pulley...c.vieeiiee et innoonnonssenns 1
23 106769 Needle Bearing......eeueeeeeeeeeeeanenonnneeasensas 1
24 6663 Dil Seal. ...t iieieiennnonnns Gt e e easecse s e 2
25 920011 Washer 1/2 SAE. ... ittt itetanenaesnsennsnsnss 1
26 920261 Special Washer...o.oeee i ieeeneeiorteieenonnsonsnsnes 1




36 SECTION 14 - CLUTCHES AND PULLEYS

ADJUSTMENT PHOTOS - SECTION 18

5\ o]

| ADJUSTMENT
1/16-1/8 in. from belt

ADJUSTMENTS
3/8 in. Gap
.010 in. between
pad & puliey with
PTO engaged

Ea WHEEL HORSE e

lawn & garden tractors

Figure 14-3 PTO Clutch



3
SECTTON 14 - CLUTCHES AND PULLEYS 37 .
PART _
ITEM  NUMBER DESCRIPTION 200-Series
Figure 14-3
PTO CLUTCH

1 110645 PTO Clutch Lever. ... iei ittt ioentassssnonenens 1
2 908016 Bolt 5/716-18 X 5/8 ...ttt ineresnesenennnnnnens 2
3 915112 Eslok NUt 5/716=18. ..ttt eeneneeeennnnseensenen 2
Yy 9038 ] o o 1
5 108426 PTO Clutch Rod. ..ttt iineietoneneeeneaenoneeens 1
6 . 932008 Cotter Pin 3/32 X 3/4 ... ittt inenneennenennnnsens 1
7 1014 13 03 e 1 = 1
8 107818 Threaded Spacer - PTO Clutch.....iiiiiiiennnnnnns 1
9 915235 Jam Nut 5/16-18. ...t ieenenennns P e e 2
12 109842 Ball Bearing....vuieeeeieioseeeoenneeecenneanonnenss 1
13 936032 Internal Snap Ring 1 /8. ..ttt eneneeenenns 1
14 111084 Shaft - Clutch Housing.......oiviiiiiieevrenenennns 1
15 936125 External Snap Ring 3/8. ...ttt teeeeeeeennnnns 2
16 109346 Clutch Brake Bracket....iiiiiiiiieeeieeennveeennans 1

17 106573  Spring - Clutch 208-3, 211-3, 211-5, 211- A Only. 1 ]
109832 Spring - Clutch 216=5 ONnly...ieieieneennnrenennnn 1
18 107825 Snap Ring - Special.....iiiriniierinneceenneneenns 1
19 933198 Spirol Pin 7/32 X T/8 ¢ttt teinneennenennnns 1
20 107748 Screw - Clutch AdJust....ii ittt eiiieienneennns 1
21 107772 Retaining Ring...... ittt ernneserocnnennna 1
22 900037 Carriage Bolt 5/16-18 x 3/4 ...................... 4
23 915112 Eslok NUE 5/16-=18. . . iiiiieeeeenenoereeennannans y
24 108459 Clutch Mounting Bracket 208-3,211-3,211-5,211-A.. 1
108411 Clutch Mounting Bracket 216-5 0Only......vveuven.. 1
25 920259 Special Washer ...ttt eeeeeeeneneeeaneeanna 1
26 7721 Speed Nut..........cu... f et st 1
27 932016 Cotter Pin 1/78 X 3/b. ..ttt ieeroenenensons 1




38

SECTION 15 - SEAT AND DECALS

WHEEL HORSE! |
lawn & garden tractors

Figure 15-1 Seat and Suspension



SECTION 15 - SEAT AND DECALS 39 .

PART
ITEM NUMBER DESCRIPTION 200-Series
Figure 15-1
SEAT AND SUSPENSION

1 107016 Seat 208-3 Only. ...ttt teennnneereenesannneenns 1
108912 Seat 2171-3 ONly.. ittt ereeeeeneeeeenennnanens 1
105259 Seat 2171=5 ONly ..ttt ittt seeeeeeeenenennennn 1
: 109342 Seat 216-5, 211=A ON1y. ittt teenneneneeennnnnns 1
2 108457 Push Nut 208-3 Only...iiiieeeenreineenoneennensnn 2
3 104841 13 03 o« - 2
y 108787 Grommet - Front 208-3 Only.....vieieeeeneennnns 2
5 108438 Special Bolt - Rear 208-3 Only....viiieeeeennns 2
908018 Eslok Bolt 5/16-18 x 7/8 - Front 208-3 Only...... 2
6 110920 Seatl SPrinNg. .. uieee ittt eteetnnessneeanncesans 2
7 915112 NUE 571018 it it it ittt ittt et e seesnneesennnsenan L
8 920082 Lockwasher 5/16. . ...ttt teeeennneneeeeeeennnnnns 8
9 908017 Bolt 5/16=18 x 3/8. ..ttt ittt iieeennnnenneens b
10 932008 Cotter Pin 3/32 x 3/H. . . ittt ittt iteennn. 2
11 104841 1S3 03 o 1 2
12 106449 g T o T 2
13 106331 0 o oY o - o T 2
14 920008 Washer 5/16 SAE. ... ittt eeeeenrsenonnneenenns uy
15 908018 Bolt 5/16 = 18 X T/8 . ittt ittt iientnenenenns uy
16 518211 Grommet - Rear 208-3 Only ..o eeeeeeeeeeennnoeannn 2
17 908018 Bolt 5/16-18 X T/8. ittt it teneennnnaneneen 2
18 105503 BUSHINE . i vt i it ittt it ittt sttt nnnnnnnenenens 2
19 915112 Eslok Nut 5/ 16-18. ...ttt ittt ittt enennnnn 4
20 105524 Pivot Bracket. ... ..ot eiimietnneeennns e e et e 2
21 915112 Eslok Nut 5/ 16=T18 . ittt ittt s tteeitseeeenennnns 2
22 110920 Seat Pivot Plate. ... ..ttt ittt enenenenonen 1
23 920008 Washer 5/ 716 SAE ...ttt teteeeeeneenenenonnena Yy
24 908018 Bolt 5/716=18 X T/8 . ittt iittittnnnnneesnnnonens 4
25 920242 BUMD Y 4 4t i ittt sttt es s asesaansssssssasassenssansss 1




40 SECTION 15 - SEAT AND DECALS

~#Wheel Horse o |

—~x __ Wheel Horse®\

A 4

A CAUTION

4

ENGADE
P10

CLUTCH
DISENBAGE 2

8
“  (Wheel Horse )~

Lo

< Wheel Horse 7

THANSMISSION,

OWNER'S ‘ R A
MANUAL i L - N
B i OWNER_ |,
| PACKAGE
-, e

-

-
E-sreeD,
17

E-speen,”
BUTOmETIE,”

18

@ WHEEL HORSE
lawn & garden tractors

Figure 15-2 Decals, Miscellaneous



SECTION 15 - SEAT AND DECALS 41

PART :
ITEM NUMBER DESCRIPTION - 200-Series
Figure 15-2
DECALS, MISCELLANEOQUS
1 110628 Decal - Hood RH 208-3 Only.....vviiiiineeennnnn. X
110630 Decal - Hood RH 211-3 Only...uvieiirenennnneeenn. X
110822 Decal - Hood RH 211=5 Only....o.vriiiniinnnnnnnnn. X
110820 Decal - Hood RH 216-5 Only...uuiiiiineeennennnn. X
110832 Decal - Hood RH 211-A Only...vviiiinnnnennnnnn. X
2 110627 Decal - Hood LH 208-3 Only..veeiin e eennnnnnn. X
110631 Decal - Hood LH 211-3 Only....viiiinineennnnnn. X
110823 Decal - Hood LH 211=5 Only....iiiiiineenneenenn. X
110821 Decal - Hood LH 216-5 Only......uvuivviienennnnenn. X
110833 Decal - Hood LH 211=A Only....uviiiinneennnnnnnn. X
3 110509 Decal - Caution - Hood 208-3 Only................ 1

110625 Decal - Caution - Hood 211-3, 211-5, 216-5, 211-A 1
y 106546 Decal - Parking Brake 208-3, 211-3, 211-5, 216-5. 1

106603 Decal - Parking Brake 211-A Only.....ovvvvnnun... 1
5 106718 Decal - PTO Clutch. ..ttt ittt itieiieeeneenen. 1
6 110240 Decal - Shift 208-3, 211=-3 Only....'vererrnnnenn. 1

108417 Decal - Shift 211-5, 216-5 0Only.....covvvvvne.un.. 1
7 110850 Decal - Speed Control 211-A. .. .iiiiiii et ieennnnnnn 1
8 110778 Decal - Rear Fender 208-3 Only.......uuvevennuen.. 1
9 110629 Decal - Rear Fender 211-3, 211-5, 216-5, 211-A... 1
10 110777 Decal - Front Hood 208-3 Only.........cuuuvunvn.. 1
11 110626 Decal - Front Hood 211-3, 211-5, 216-5, 211-A.... 1
12 810372R1 Owner's Manual-Tractor . .v.. e e oo e e e eeeenenennn.. X
13 807048 New Tractor Loose Parts Package 208-3 Only....... X

807049 New Tractor Loose Parts Package 211-3 Only....... X

807056 New Tractor Loose Parts Package 211-5 Only....... X

807057 New Tractor Loose Parts Package 216-5 Only....... X

807061 New Tractor Loose Parts Package 211-A Only....... X
14 109522 Decal - Switch. ...t ittt it iiinnnn 1
15 109161 Decal - Dash 208-3, 211-3, 211-5, 211-A Only..... 1
15 109480 Decal - Dash 216-5 Only. ...ttt innneeennnennn 1
16 110786 Decal - 3 Speed = 211=3 ONly..ereriennrennen cees 1
17 110871 Decal ~ 5 Speed - 211-5, 216-5 Only.....ccvvvunun.. 1
18 110738 Decal - Automatic - 211-A Only......ovvvenenvnn. oo 1

19 110831 Vinyl Tractor Cover 216-5, 2114@ Only...ovveeen.. X



WIRING DIAGRAM — 208-3, 211-3 MODELS

WIRE#5

BATTERY

(B)

WIRE#4
START (S)

GROUND(G)

HEAD LIGHTS

ALT
AC.
OUTPUT

LIGHT GREEN

[ x

+

MAGNETO

ENGINE

STARTER

SPARK
PLUG

RED

SOLENOI

ALt

URPLE

PEDAL
INTERLOCK
SWITCH

BATTERY
000000

ORANGE

DARK GREEN

PURPLE

LIGHT SWITCH

f
?{RE#RECTFER (R)

N.O.CONTACTS- r
CLOSED WHEN —*1

PTO INTERLOCK
SWITCH

le—N.C.CONTACTS -
CLOSED WHEN

PTO DISENGAGEDY

PTC ENGAGED

BLUE

SEAT
SWITCH
BLACK

RED ™

WIRE#3 - MAGNE TO (M)

\-]Wheel Horse

— 26 —

—BATTERY
START

LT
L MAGNETO FUSE 15 AMP

SWITCH
POSITION

ELECTRICAL CONN
BETWEEN TERMINALS

OFF

RUN

G+M+A {SWITCH CASE
GROUNOED)
8+R+A




WIRING DIAGRAM — 211-5, 211-6 MODELS

HEAD LIGHTS
& * ,—[— MAGNETO
w b {
x
o
b4
x ENGINE
I = SPARK
Z
i A STARTER  PLUG
ot 4 OUTPUT RED
'SOLENO!
At
e D.C
ouTAUT
PURPLE
LIGHT SWITCH I PEDAL
- BLUE INTERLOCK
&& TT GREEN SwitcH
|
@ [TTTTTTTTTUT T ]e8 JOATTERY
O, 1234567891011 |5
85 LLp L] L] e -
Q —_
a8 W[z = +
S < I I P = SEAT
Z5 = SWITCH
w4 o b I ORANGE BLACK
ol z|2 a > o =
323 % 2 PURPLE
L =) @
1ks) a TEST
SWITCH L
7
\. PTO INTERLOCK
ORANGE L 4 SWITCH
HOURMETER | VOLTMETER  PARKING NO. CONTACTS—r = NC.CONTACTS -
CLOSED WHEN-—= || CLOSED WHEN
SWITCH PTO DISENGAGED" PTO ENGAGED
zl |5
|
[s4]
PINK M
N—J
BLACK D.C. ACCESSORIES
BLACK RECTIFIER\\ MAGNETO FUSE I5 AMP
Qa4 —BATTERY
GROUND ———— START
WIRE®S 0.C. ACCESSORIES
BATTERY (a)
(8)
o
WIRE#4 i
START (S) &

N 6
RO 2
GROUND(G)
WIRE®#3-MAGNETO (M)
WIRE #I -RECTIFIER (R)

_ 927 —

.- Wheel Horse

SWITCH
POSITION

ELECTRICAL CONN
BETWEEN TERMINALS

OFF

G+M+A (SWITCH CASE
GROUNDED}

RUN

B+Rt+A

START

B+S




42 SECTION 17 - WIRING DIAGRAM

HEAD LIGHTS
=1 MAGNE TO
RED
ALT
AC.
OUTPUT
— _ PURPLE
4!; PEDAL
P INTERLOCK
SWITCH
Z|
v =
:
= x :
e x -1 + SEAT
= % - Lyl SWITCH
e QRANGE [BLACK
PURPLE =
(CONTACTS CLOSED
WHEN SEAT
UNOCCUPIED.)
PTO INTERLOCK
b SWITCH
HOURMETER VOLTMETER ¢/ N.O.CONTACTS- NC.CONTACTS -
IGHT SWITCH CLOSED WHEN
LG PTO DISENGAGED PTO ENGAGED
=15
WHITE = 3
PINK
PINK BLUE N
_ BLACK D.C. ACCESSORIES RED
BLACK S
RECTIFIER MAGNETO  FUSE I5 AMP
TTERY
GROUND SB'?AR'F
WIRE #5 D.C. ACCESSORIES
BATTERY Ty
(B)
o\
WIRE %4
START (S) 7 ﬁ '
ﬁﬁ "Y SWITCH ELECTRICAL CONN.
\ POSITION BETWEEN TERMG_NALS
G*M+A (SWITCH CASE
» OFF GROUNDED)
GROUND (G) ~__— RUN B+R+A
WIRE #3 ~MAGNETO(M)
. START B+S
WIRE #1-RECTIFIER (R)

- % TWIN CYLINDER ENGINE SHOWN

1726

E WHEEL HORSE

lawn & garden tractors

Figure 17-1 Wiring Diagram



SECTION 17

WIRING DIAGRAM

43

HEAD LIGHTS

b

LIGHT

LIGHT SWITCH

"
AC —d
out
&
£
&
3
HOURMETER  VOL k

DC ACCESSORIES

BLACK
RECTIFIER
GROUND. START
WIRE #3 ~ D C ACCESSORIES
BA’YYERV ™ 4)
(8

PTO INTERLOCK
SWITCH

CONTACTS CLOSED
WHEN SEAT
UNOCCUPIED )

WIRE®4 -

WIRE®e —_
START {§) STARY (§)
sor CLECTMCAL comm | Swnto | GLECTAKAL Conn
PoTION | aeTuREn TERmmALS roRITIoN | BETWEEN TeRminaLs
one s o, cant ) onr o tpwrTon caBe
GROUND G} 9 o senen GROUND(G) — d e senen
=3- ~ -
WIRE =3 - MAGNE TO (M) sTant .ot Z WIRE » 3 - MAGNE TO{M) sraar avs
- WIRE ¢4 - RECTIFIER (R} WIRE ¢1- RECTIFIER {R)
£ TWIN CYLINDER ENGINE SHOWN # TWIN CYUINDER ENGINE SHOWN
1727 1729
Wi F EL HORSE » {EEL HOR
o ey Eradctors Q liwna en tractors
HEAD LIGHTS HEAD LIGHTS.
[ Ty
g 1
AC AC ——f
outRyT TRyt
;J 2
ul 2| I~ x|
pd g| i
2 ¥ 5 i
¥ £ 3 x a1
3 3 <
3 &
(CONTACTS CLOSED
WHEN SEAT
)
PT0 INTERLOCK
SwToH
HOURMETER voun('rtn NO coonncevs- : NC CONTACTS - HOURMETER  VOLTMETER
SwiTCH CLOSED WHEN CLOSED WHEN S
LIGHT W ) LIGHT S
0C ACCESSORIES —
“

n:cm‘n(n aaTTERY
START GAOUND:
WIRE S -~ 0C ‘CESWIES WIRE 25~ D C ACCESSORIES
saTTeRY sarveny A a
N,
wiRE o4 wiREee -
START {3) STARY ($)
Sonriow n”’-u- Vintmas
o
GAouND 161~ on GROUND (G} -

TS WIRE & 3 - MAGNE TOIM)

/ - WIRE =3 - MAGNE TO{M)
L wilg o1 RECTH R (R)

& TWin CYLINOER ENGINE SHOWN

L sreat ses /

- L WiRE +1 - RECTIFIER (R]

1728

% WHEEL HOR

iEEL HOR
T

law i & wardent

Figure 17-2 Wiring Diagram

\
~

w L ECT! ComN
ATTow | Wi et
e | Sn Recn cast
encumore:
L LI ET Y
sraar s

& TWIN CYLINDER EMGINEG SHOWN.

1730




4y SECTION 18 - SERVICE INFORMATTON

TORQUE SPECIFICATIONS

SAE GRADE 1 or 2 SAE GRADE 5 SAE GRADE 6 or 7 SAE GRADE 8
BOLT
BOLT HEAD MARKINGS fBODY SIZE Torque Torque Torque Torque
In. - Thread ’
Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm

1/4-20 5 6.8 8 10.8 10 13.6 12 16.2
s maings o ks 28 6 g1 | 10 | 136 | 4| 190
A IAT Grade’sample. indk 5/16-18 11 15.0 17 23.0 19 25.8 24 325
-24 13 17.6 19 | 258 | v 27 36.6
3/8-16 18 24.4 31 42.0 34 46.1 44 59.7
-24 20 27.1 35 475 49 66.4
SAN AW 2 7116-14 28 38.0 49 66.4 55 74.6 70 95.0
-20 30 40.7 55 74.6 78 105.8
1/2-13 39 52.9 75 101.7 85 115.2 105 142.4
-20 4 55.6 85 | 1152 120 162.7
9/16-12 51 69.1 110 149.1 120 162.7 155 2101
18 55 74.6 120 | 1627 170 230.5
5/8-11 83 112.5 150 203.3 167 226.4 210 284.7
-18 95 128.8 170 | 2305 | 240 325.4
3/4-10 105 142.4 270 366.1 280 379.6 375 508.4
-16 115 | 155.9 295 | 4000 | 420 569.4
7/8- 9 160 2169 395 535.5 440 596.6 605 820.3
-14 175 237.3 435 | 589.8 675 915.2
1- 8 235 318.7 590 799.9 660 894.8 910 1233.8
-14 250 339.0 660 894.8 990 13422

FASTENERS

® All hex bolts GRADE 5 minimum, GRADE 8 used as noted.
* All carriage bolts GRADE 1 unless otherwise noted.
* In place of ESLOK or E.S. nuts, use LOCTITE or lock washers with free running nuts.

PAINT

Red Enamel — 6 cans, order #8-0311
Red Ename! — Quart can #5340 (Non-aerosol}*

Beige Enamel — 6 cans, order £8-0321
Black Enamel — 6 cans, order #8-0334

Pewter Metal!lic Enamel — 6 cans, order #8-0335
{Automotive Equivalent: 1971 Lincoln-Mercury Pewter Metallic)

White Ename! — 6 cans, order #8-0336

Pewter Gray Enamel — 6 cans, order #8-0337

{Automotive Equivalent: 1982 Lincoin Light Pewter)

Silver Metallic Enamel — 6 cans, order #8-0338
Pewter Gray Ename! — Quart can #5347 (Non-aerosol)™”

* Thinning — use zylol (slow drying time) or toluol {fast drying time)

** Thin with zylol

18-1 R3 0984

-~




1 NUMERICAL INDEX
Fig. Fig. Fig. Fig.

Part No. No. Part No. No. Part No. No. Part No. No.
1014...... 14-3 8462...... 13-1 105306....11-1 107750....14=2
1030...... 5-1 8693...... 6-3 105316.... 7-1 107772....14-3
1030...... 13-1 8722...... 6-3 105450....13=-1 107788.... 6-1
1085...... 5-1 8765...... 11-1 105451, ...13-1 107788....10=-1
1120.....% 13=-1 MW8821 . 6-1 105453, ...14=1 107818....14-3
1278. ... 0 5-1 MwW8821 . 6=3 105453....14=2 107825....14=-3
1278...... 13-1 8830...... 11-1 105490....11-1 107970.... 3-1
1481...... 5-1 9038...... 14-3 105503....15=-1 108011....10-1
17720000t 5-1 g147...... 10-1 105504....11=1 108130....11-1
1773000 n 5-1 9475...... 6-1 105524....15=1 108177.... 6-3
2534...... 6-2 100040....13-1 105797.... 8-1 108226.... 5-1
2590...... 13-1 ~100043....13-1 105805....11=1 108227.... 5-1
2844.,..... 6-1 100166....13-1 105874....14=2 108230.... 5-1
2844, .,.... 6-3 100171.... 6=2 106055.... 5-1 108243.... 8-1
2844, ..... 8§-2 100304.... 6=2 106199.... 5-1 108249.... 8-2
3023...... 11-1 100305.... 4-=-2 106202.... 6-1 108279.... 6-1
3624...... 7-1 100309.... 4=2 106203.... 6-1 108281....11-1
5108...... 13-1 100365.... 4=2 106288.... T-1 108326.... 4-=-2
5210...... 5-1 100571....11=1 106304.... 6-1 108327.... 4-2
5210...... 13-1 100656.... 6=~2 106310.... 5-1 108333.... 4-=2
5224...... 9-1 101765.... 6-1 106311.... 5=1 108396.... 3-1
5466...... 8-1 101765.... 6-=2 106331....15=-1 108397....14-1 -
5700...... 13-1 101779....13-1 106370....11-1 108408....14-1
5701...... 6-2 101884....11-1 106382.... 6-1 108408....14-2
5712...... 13-2 102025.... 6-1 106387....14-1 108411....14=-3
5924, ..... 11=1 102025.... 6=2 106369....13-1 108417....15=-2
5943...... 5-1 102138....11=1 106449,.,..15-1 108420.... 3-1

"5985...... 6-2 102651....11-1 106450.... 6-3 108421.... 3-1
6129...... 6-2 102715.... 5-1 106488.... 8=-2 108426....14-2
6149...... 14-2 102809.... 6-1 106546....15=-2 108427....14-1
6264.,...... 6-2 102809.... 6-2 106557.... 8-2 108438....15=1
6397...... 5-1 102856.... 5-1 106563....14-1 108457....15=~1
6533...... 6-1 102881....11=-1 106563....14=-2 108458.... 8-1
6542...... 7-1 102950....11-1 106564, ...14-1 108459....14-3
6663...... 14-1 103408.... 6-1 106564, ...14=-2 108511.... 6-~1
6663...... 142 103480....11-1 106565....14-1 108552.... 9-1
6739...... 6-1 103628.... 6-1 106565....14=-2 108583.... 9-1
6739...... 6-2 103628.... 6-2 106573....14=-3 108602.... 6-1
6820...... 6-1 103991....11-1 106585.... 6-1 108758.... 3-1
6820...... 6-2 1039695....14=-2 106585.... 6-2 108790....14-1
6949...... 6-2 104047....10-1 106603....15=-2 108792.... 3-1
7262...... 11-1 touou8....10-1 106661.... 4-2 108793.... 3-1
7602...... 6-1 104307....13-1 106718....15=2 108797.... 6-1
7602...... 6-2 104525.... 6-1 106769....14-1 108807....13-1
7721 oo T4-3 104636....13-1 106769....14~2 108881.... U4-2
7951...... 4.2 104822.... 5-1 106825.... 8-1 108898....10=1
8130...... T7-1 104822.... 7~-1 106874.... 4-1 108909.... 5-1
8188...... 13-1 104841....15-1 106950.... 5=-1 108910.... 5-1
8191...... 13-1 104869.... 3-1 107016....15-1 108912....15=-1
8205...... 6-1 104885.... 5-1 107069.... 8-2 108917....10-1
8205...... 14-2 104962....11-1 -107558.... 4-1 108923.... 6-1
B28T7...... 13-1 105259....15-1 107748....14-3 108984, ... 3-1
gu62...... 13-1 105302....11=1 107750....14-1 108993.... 9-1




NUMERTCAL INDEX 2

Fig. Fig. Fig. Fig,
Part No. No. Part No. Part No. Part No.
108995....11-1 109401.... 6-2 110163.... 3-1 110711....13=1
109041....14-1 109402.... 4-1 110169.... 9-1 110723....11=-1
109080....11-1 109407.... 6=2 110180.... 8-2 110738....15=2
109117....11-1 109413.... 6-2 110181.... T-1 110741....11=1
109126.... 8-=2 109414, ...14=-2 110183.... T7-1 110743.... 5-1
109145.... 8-1 109417.... 6=2 110187.... 4-1 110771....10-1
109146.... 8-1 109423.... 6-2 110188.... 4-1 110772....10-1
109156.... 8-2 109425.... 8-2 110189.... 6-2 110773....10-1
109161....15=-2 109427....14=-2 110190.... 3-1 110774....10~1
109164.... 8-2 109429....14-2 110192.... 3-1 110775....10-1
109168.... 8-2 109432.... 6-3 110195.... 8-2 110776....10~1
109170.... T7-1 109435.... 6-3 110201.... 3-1 110777....15=2
109177.... T-1 109437.... 6-3 110240....15=-2 110778....15=2
109178....11-1 109444, ..., 6-3 110295.... 3-1 110783....13=-1
109189.... 5-1 109445, ...11=1 110296.... 3-1 110785....13-1
109193.... 8-2 109446.... 4-2 110298....11-1 110786....15=2
109194.... 8-1 109447.... 4-2 110433....10-1 110796.... 3-1
109195.... 5-1 109451.... 8-2 110501....11-1 110797.... 3-1
109236.... 8-1 109457.... 8-2 110502....11-1 110798.... 3-1
109237.... 8-1 109459, ...11-1 110509....15=2 110801.... 8-2
109252.... 5-1 109472.... 9-1 110510.... 8-2 110802.... 8-2
109261....13-1 109480....15=2 110511.... 8-2 110809.... 9-1
109262.... 5-1 10G483....10=-1 110512.... 6-3 110810....10=-1
109262....13-1 109489.... 6-1 110515.... 8-=-2 110811....10-1
109327....11=1 109492.... 3-1 110516.... 8-2 110813....13=-1
109328....11-1 109504....13-1 110621.... 6-1 110815....13=-1
109329.... 8-2 109512.... 9-1 110622.... 6-2 110816....13=-1
109330....11-1 109522....15-2 110625....15=-2 110817....13-1
109333.... T7-1 109529.... 5-1 110626....156=2 110818....13-1
‘109336.... T7-1 109530....10=-1 110627....15=2 110819....13-1
109340....11-1 109544, ... 9-1 110628....15=-2 110820....15=2
109341....11-1 109547....11=-1 110629....15=2 110821....15=2
109342....15-1 109553....11-1 110630....15=-2 110822....15=-2
109346....14-3 109605....11=1 110631....15=-2 110823....15=2
109349.... 8-2 109606.... 6-2 110632.... 8-2 110831....15=2
109352.... 4-2 109646....11-1 110633.... 8-2 110832....15=2
109355....11-1 109650....11-1 110637.... 6-1 110833....15=2
109361....11=1 109731....14-1 110640.... 3-1 110850....15=2
109362....11-1 109733.... 5-1 110641.... 6-1 110853....11=1
109363....11-1 109798....14=-2 110642.... 6=2 110871....15=2
109378....11-1 109832....14-3 110643.... 6-2 110908....13-1
109381.... 4-1 109842....14-3 110645....14-3 110920....15=1
109383.... 4-2 109910....11=-1 110682.... 9-1 110927.... 3-1
109384,... u4-2 109960....10-1 110684, .,..10-1 110970....11-1
109386.... 8-2 109961....10-1 110699....13-1 110971....11-1
109387....14-2 109983....11=1 110701....13=-1 111047.... 3-1
109388.... U-1 110056.... 9-1 110702....13-1 111048.... 3-1
109389....14-2 110129B... 8-1 110703....13-1 111049.... 3-1
109390.... U4-1 110134.... 8-1 110705....13=-1 111050.... 3-1
109393.... U4-1 110135.... 8-1 110706....13-1 111051.... 3-1
109394.,.,. 4-1 110151.... 3-1 110709....13=-1 111084....14-3
109399.... 6-1 110152.... 3-1 131 111089.... 7-1

110710....



3 NUMERTCAL INDEX

Fig. Fig Fig.

Part No. No. Part No. No Part No. No. Part No.
111110.... 5-1 908025.... 3-1 915662.... 8-2 920261....
1M1111.... 5-1 908032.... 6-3 915663.... 6-2 920261....
111112.... 5-1 908034.... 4-1 915740....10-1 920262....
111113.... 5-1 908034.,... 5-1 920007.... 3-1 923784. ...
219019.... 4-1 908034,... 6-3 920007.... 6=2 923785....
518017....10-1 908035.... 5-1 920007.... 8-1 926671....
518017....11-1 908035.... 6-2 920007.... 8-2 926671....
518074....11-1 908038.... 3-1 920007....11-1 926673....
518077....11-1 908038.... 6-1 920008.... 3-1 926694, ...
518151....11-1 908038.... 6-2 920008.... U4-1 926694....
518211.... 8-=2 908039.... 6-1 920008.... 6-1 926697....
518211....15-1 g08042.... 4=2 920008.... 6-2 926720...
518246....11-1 ~908195....14-1 920008.... 8-2 932008....
519337....11-1 908195....14-2 920008.... 9-1 932008....
807048....15=-2 909540....14-1 920008....14-1 932008....
807049....15=-2 909848.... 5-1 920008....15~1 932016....
807056....15=-2 910792....10-1 920009.... 4=2 §32016....
807057....15=2 910808.... 8-2 920009.... 6-1 932016....
807061....15=2 910837.... 8=2 920009.... 6-2 932017....
810283R1.. 4-2 911424.... 5-1 920009.... 6-3 932017....
810372R1..15=-2 911684.... 9-1 920009....14-2 932025....
900015.... 8-1 911747.... 6-3 920011.... T7-1 932025....
300036.... 8-2 915002.... 5-1 920011....14-2 932026....
900037.... 3=-1 915083.... 6-2 920038.... 6-1 932026....
900037.... 4-1 915111.... 6-2 920038.... 6-2 932035....
900037.... 6-=3 915111.... 8-1 920039.... 6-1 933148....
900037.... 7-1 915111.... 8-=2 920039.... 7-1 933198....
900037.... 8-2 915111....11-1 920079.... 8-2 933221....
900037....14=-3 915112.... 3-1 920081.... 3-1 936032....
900038.... 4-1 915113.... U4-1 920081....11-1 936122....
300038.... 7-1 915112.... 6~1 920082.... 3-1 936125....
900038.... 8-1 915112.... 6=2 920082....14-1 937082....
900041.... 6-1 915112.... 6-=3 920082....15-1 937082....
gooo41.... 6-2 915112.... 7-1 920083.... 4-1 937225....
900062.... 7-1 915112.... 8-1 920083.... 4-2 938018....
900064.... 6-1 915112.... 8-=2 920083.... 6-3 938052....
900065....14-2 915112.... 9-1 920155.... 6-1 960151.
900066.... 6-1 915112....11=1 920155....11-1
900233.... 6-2 915112....14-1 920160....11-1
908001.... 9-1 915112....14=-3 920215.... 6-1
908003....11-1 915112....15-1 920215.... 6-2
908005....14=-2 915113.... 3-1 920219.... 5-1 .
908007.... 6-2 915113.... 4-2 920239....13-1 *
908015.... 8-2 915113.... 5-1 920242.... 5-1
908016.... 8-2 915113.... 6-1 920242....15-1
908016....11-1 915113.... 6=2 920249.... 6-1
908016....14-3 915113.... 6-3 920251....13-1
908017.... T7-1 915113.... T7-1 920252....13-1
908017.... 8=2 915234....11-1 920259....11=1
908017....15-1 915235....14-3 920259....14-3
308018....15-1 915236.... 5-1 920261.... 6-1
908019.... 4-2 915551.... 8-2

[ Y
= LN = e ) =

— .
NN EOOUN &0V 0

—

—

-

—
[}

_
= 2 LS T NNWNIW W) = a2 ed A N) e s W

= X T VI EJUTWLWUNI OO

.
—



Product information and specifications are shown herein as of the
time of printing. Wheel Horse Products, Inc reserves the right to
change product spectfications. designs and standard equipment without
notice and without incurring obtigation

WHEEL HORSE
lavwn & garden tractors

T Y

s




